

# TEST REPORT

**Intertek** ETL SEMKO

**REPORT NUMBER: 3113940COQ-001a**  
**ORIGINAL ISSUE DATE: March 7, 2007**

**EVALUATION CENTER**  
Intertek Testing Services NA Ltd.  
1500 Brigantine Drive  
Coquitlam, B.C. V3K 7C1

## RENDERED TO

**Extrutech Plastics Inc.**  
**5902 West Custer Street**  
**Manitowoc, WI 54230**

**PRODUCT EVALUATED: "P1300" Wall and Ceiling Panels**  
**EVALUATION PROPERTY: Surface Burning Characteristics**

**Report of Testing "P1300" Wall and Ceiling Panels for compliance with the applicable requirements of the following criteria: CAN/ULC S102.2-03, Standard Method of Test for Surface Burning Characteristics of Flooring, Floor Covering, and Miscellaneous Materials and Assemblies.**

*This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to copy or distribute this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.*

## 6 Conclusion

---

The samples of "P1300" flat wall and ceiling panels, submitted by Extrutech Plastics Inc., exhibited the following flame spread characteristics when tested in accordance with CAN/ULC S102.2-03, *Standard Method of Test for Surface Burning Characteristics of Flooring, Floor Covering, and Miscellaneous Materials and Assemblies*.


A series of three test runs of each material was conducted to conform to the requirements of the National Building Code of Canada.

Sample Material	Flame Spread Classification	Smoke Developed Classification
"P1300" Flat Wall and Ceiling Panels	10	300

The conclusions of this test report may not be used as part of the requirements for Intertek product certification. Authority to Mark must be issued for a product to become certified.

### INTERTEK TESTING SERVICES NA LTD.

Tested and  
Reported by:

  
\_\_\_\_\_  
Scott Leduc  
Technician – Construction Products Testing

Reviewed by:

  
\_\_\_\_\_  
Michael van Geyn, A.Sc.T.  
Manager – Fire Testing & Technical Programs

SL/bjm

G:\Building\Fire Testing\Flamespread Itrs & rpts\2007\Extrutech P1300 RPT S102.2 3113940 Mar 7.doc